
 
 

 

 
 

 
 Annual Report  

Drinking Water Quality 
Management Plan  

ISAAC.QLD.GOV.AU ISAAC REGIONAL COUNCIL ABN 39 274 142 600 

P  1300 472 227    F  07 4941 8666    A  PO Box 97 Moranbah QLD 4744 \ isaacregionalcouncil   isaacregionalcouncil  Isaacrcouncil 

 

Presented by: Water and Waste Directorate 
Current as at: 12/12/2024 

2023-24 



 

 

ISAAC.QLD.GOV.AU Annual Report 2023/2024 – Drinking Water Quality Management Plan 02 
  

TABLE OF CONTENTS 

INTRODUCTION 3 

SECTION 1: ACTIONS TAKEN TO IMPLEMENT THE DWQMP 3 

SECTION 2: COMPLIANCE WITH WATER QUALITY CRITERIA 12 

SECTION 3: NOTIFICATIONS TO THE REGULATOR 13 

SECTION 4: CUSTOMER COMPLAINTS RELATED TO WATER QUALITY 17 

SECTION 5: OUTCOME OF THE REVIEW OF THE DWQMP 18 

SECTION 6: FINDINGS AND RECOMMENDATIONS OF THE DWQMP AUDITOR 18 

APPENDIX A SUMMARY OF COMPLIANCE WITH WATER QUALITY CRITERIA 19 

 
  



 

 

ISAAC.QLD.GOV.AU Annual Report 2023/2024 – Drinking Water Quality Management Plan 03 
  

INTRODUCTION  
This report documents the performance of Isaac Regional Council’s (IRC) drinking water service with 
respect to water quality and performance in implementing the actions detailed in the Drinking Water Quality 
Management Plan (DWQMP) as required under the Water Supply (Safety and Reliability) Act 2008 (the Act). 
The approved DWQMP applies to the eight (8) drinking water supply schemes owned and operated by Isaac 
Regional Council:  

 Carmila 

 Clermont 

 Dysart 

 Glenden 

 Middlemount 

 Moranbah 

 Nebo 

 St Lawrence  

SECTION 1: ACTIONS TAKEN TO IMPLEMENT THE DWQMP  
The IRC DWQMP was reviewed and comprehensively rewritten in 2023, with an amendment application 
submitted to the Regulator. The amended DWQMP was approved and has been implemented. 

The amended plan has provided a consistent approach to identification and management of risk across all 
schemes and has included the development and implementation of new critical control points, and an 
updated operational and verification monitoring program to ensure drinking water safety.  

REVISIONS MADE TO THE VERIFICATION MONITORING PROGRAM 

The verification monitoring program was reviewed and updated in the 2023 amendment. The new 
verification monitoring program has been implemented as per the DWQMP.  

REVISIONS MADE TO THE OPERATIONAL MONITORING PROGRAM 

The operational monitoring program was reviewed and updated in 2023 as part of the overall DWQMP 
review. 

THE RISK MANAGEMENT IMPROVEMENT PROGRAM 

IRC’s Risk Management Improvement Program (RMIP) was developed from a series of risk assessment 
workshops as detailed in the DWQMP.  
improvement actions identified and prioritised. IRC has been working on implementing the new actions 
against the RMIP.  

Implementation of the RMIP 

Progress has been made across all water schemes to meet the requirements of the DWQMP.   

The full improvement plan, including the actions taken to date, and the target completion date are included 
in the table overleaf. 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        04 

Table 1 IRC Improvement Plan, actions taken and target completion dates 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Clermont 

 

 

Middlemount 

 

Dysart 

Moranbah 
WTP 

Moranbah 
Boby 

CLM1 

CLM4 

CLM20 

MMT4 

MMT6 

DYS1 

MBHW1 

 
MBHB1 

Multiple treatment processes 
Review Blue Green Algae (BGA) 
management plan 

Budget sourced Dec 2024 

Carmila CAR1 Raw Water Abstraction Turbidity meter 
Planning phase for filter turbidity and 
transition to SCADA 

Jun 2026 

Carmila CAR2 Raw Water Bypass 
Disconnect or decommission the raw water 
bypass. 

In progress  Mar 2025 

Carmila 

CAR5 

 

CAR9 

Chemical Dosing - Aluminium 
Sulphate 

Chemical Dosing - Polyelectrolyte 

Turbidity meter 
Planning phase for filter turbidity and 
transition to SCADA 

Jun 2026 

Carmila CAR11 Clarification 
Investigate flow paced dosing and 
implement as achievable, Turbidity meter 

Planning phase for capital upgrade Jun 2026 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        05 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Carmila CAR12 Filtration - Media filtration Turbidity meter 
Planning phase for filter turbidity and 
transition to SCADA 

Dec 2025 

Carmila CAR13 Filtration - Media 
Investigate ability to waste on ripening and 
implement if achievable 

Planning phase for capital upgrade Jun 2026 

Clermont 
CLM2 

CLM3 
Chlorine Oxidation Will require automation to reinstate. 

Developing scope for chemical dosing 
upgrade 

Dec 2025 

Clermont CLM5 
Chemical Dosing - Potassium 
Permanganate 

Reinstate online analysers, require flow 
switch for potassium permanganate to allow 
dosing into 2 ML raw water tank. 

EZ Mn analyser operational.  
Developing scope for chemical dosing 
upgrade 

Dec 2025 

Clermont CLM7 Supernatant return and storage 
Exclude animals from accessing sludge 
lagoon. 

Stock removed from lagoon area Complete 

Clermont 
CLM16 

CLM17 

Bypass of flash mixer  

Bypass of clarification process 
Lock out valves In progress Mar 2025 

Clermont 
CLM21 

CLM22 
Filtration - Media filtration 

Investigate online turbidity meters for 
individual filters. 

In progress Jun 2025 

Glenden GLN1 Raw water sourcing 
Ensure there is a process to engage with 
stakeholders to ensure access to Glencore 
Dam water. 

Review in progress Mar 2025 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        06 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Glenden 

GLN2 

GLN3 

GLN7 

GLN10 

Raw Water Abstraction 

Supernatant return and storage 

Chemical Dosing – coagulant 

Clarification 

Improve recording of online turbidity meter 
readings to confirm correct plant operation.  

Commenced checking and recording 
combined filter multiple times each day. 

Complete 

Glenden 
GLN11 

GLN12 
Filtration - Media filtration Filter valves require repair or replacement. Investigation in progress Jun 2025 

Middlemount 
MMT1 

MMT20 

Raw Water Abstraction 

Disinfection - improvements 

 
 

 
 

 

Decreased outflow from clear water 
tanks from 100 L/s to 60 L/s.  
Reconfigured clearwater tanks into 
series rather than parallel.  Changed the 
minimum operating level of clear water 
tanks to 70% 

Complete 

Middlemount MMT5 Supernatant return and storage 
Identify the control philosophy for the waste 
stream and reroute so that clarifier sludge 
cannot directly enter Turkeys Nest. 

Sludge bleed routed to the drying beds 

Signage required 
Mar 2025 

Middlemount 

MMT12 
 

MMT15 

Chemical Dosing - Aluminium 
Chlorohydrate 

Clarification 

 
 

Controls review in progress Mar 2025 

Middlemount MMT16 Filtration - Media filtration 
Alarms to be checked to ensure operators 
are made aware at 0.2 NTU.  

 

Alarms for 0.2 NTU in place 

Controls review in progress for 
shutdown on critical limit 

Mar 2025 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        07 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Middlemount MMT17 Filtration - Media filtration 
Investigate feasibility of automated 
backwash and implement if possible 

Assess benefits of automated trigger for 
backwash 

June 2025 

Middlemount MMT18 Disinfection - chlorine gas Investigate shutdown on high chlorine 

Treated water chlorine and pH analyser 
have been installed.   

 
 

Mar 2025 

Dysart DYS2 Supernatant return 
Develop procedure to isolate supernatant 
return if raw water tank is offline. Is possible 
to discharge to sewer. 

In progress Apr 2025 

Dysart DYS3 
Chemical Dosing - Aluminium 
Chlorohydrate (ACH) 

Consider alarms for DAF turbidity meter Controls review in progress Mar 2025 

Dysart DYS10 
Chemical Dosing - Potassium 
permanganate 

 
. 

Controls review in progress Mar 2025 

Dysart DYS12 Chemical Dosing - PAC 
Repair PAC scales to ensure chemical 
usage can be monitored. 

  Complete 

Dysart DYS14 Chemical Dosing – Coagulant ACH 
 

 
 

Controls review in progress Mar 2025 

Dysart DYS17 Chemical Dosing- Chlorine gas 
. Replace 

dosing lines with chemical compatible 
materials 

Controls review in progress Mar 2025 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        08 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Dysart 
DYS19 

DYS20 

Filtration - Media filtration 

Filtration - Media 
Service meters and reinstate shutdowns Controls review in progress Mar 2025 

Dysart DYS24 Disinfection - chlorine gas 
Chlorine meter to be reinstated, ideally 
recirculating in clearwater tank. 

Controls review in progress Mar 2025 

Moranbah 
WTP 

MBHW13 Filtration - Media filtration 
Actuators positioners and valve sets to be 
serviced/inspected/ repaired 

In progress. Jun 2025 

Moranbah 
WTP 

MBHW14 Filtration - Media filtration 
Investigate improvements to actuators to 
allow for improved automation of processes. 

In progress Jun 2025 

Moranbah 
WTP 

MBHW16 

MBHW17 
Disinfection - chlorine gas 

Install tapping into Clear water to allow 
installation of online chlorine meter 

Contractor selected Mar 2025 

Moranbah 
WTP 

MBHW22 Disinfection - chlorine gas 

Investigate necessity of bypass, review 
options for improved management of risk 
(e.g., air gapping, installing a second valve, 
etc.)  

In progress – valve to be locked and 
signed 

Mar 2025 

Moranbah 
Boby 

MBHB11 Clarification 
Investigate improved automation of 
processes 

Restart Boby plant after capital works 
on filter media and long term shut down 

Jun 2025 

Moranbah 
Boby 

MBHB12 

MBHB13 
Filtration - Media filtration 

Currently refurbishing filters at Boby 
treatment plant including filter replacement. 
Require online turbidity meters - include 
tappings for these meters in current project - 
need to investigate whether pairs of filters 
can be individual meters, or combined meter 
on pair. 

Tapping on filters in place Jun 2025 



 

 

ISAAC.QLD.GOV.AU  Annual Report 2023/2024 – Drinking Water Quality Management Plan        09 

Site Ref Treatment Stage Improvement Action  Action Taken 
Target 
date for 
completion 

Moranbah 
Boby 

MBHB15 Disinfection - chlorine gas 
Install tapping into Clear water to allow 
installation of online chlorine meter 

Contractor selected Mar 2025 

Moranbah 
Boby 

MBHB19 Disinfection - chlorine gas 
Investigate necessity of valve, consider air 
gapping or removing infrastructure 

In progress – valve to be locked and 
signed 

Mar 2025 

Nebo NBO5 Filtration - Media Initiate backwash on turbidity trigger. Controls review in progress Mar 2025 

Nebo NBO9 Ultraviolet Disinfection 
Confirm that UV changes over on failure to 
meet dose. 

Controls review in progress Mar 2025 

St Lawrence STL1 Raw Water Abstraction 
Consider ability to install turbidity meter and 
plant shut down on poor water quality. 

Planning phase for upgrade Jun 2026 

St Lawrence 
STL4 

STL5 

Chemical Dosing- Potassium 
permanganate 

Planning for 0.5 ML raw water tank to 
smooth out variability in raw water 

Delivery phase for raw water tank Jun 2025 

St Lawrence 
STL7 

STL8 

Chemical Dosing - soda ash 

Chemical Dosing 

Consider ability to install turbidity meter and 
plant shut down on poor water quality 

Planning phase for upgrade Jun 2026 

St Lawrence STL13 Filtration - Media filtration 
Consider ability to install turbidity meter and 
plant shut down on poor water quality 

Planning phase for upgrade Jun 2026 

St Lawrence STL14 Filtration - Media filtration 
Consider ability to install turbidity meter and 
plant shut down on poor water quality. 
Manual diversion of ripening water to waste. 

Planning phase for upgrade Jun 2026 